LLO720, Standard Bracket

Bottom Mount Side Mount

No. Part Name Description

M10 Hex Head Bolt M10*25

U Bracket

M10 Flat Washer

M10 Spring Washer

M10 Lock Nut

Bracket A

Bracket B

Q|3 || || DN =

Bracket C

M8 Hex Head Bolt M8*47

=]

M8 Lock Nut

—
=]

—_
j—y

M6 Spring Washer

M6 Hex Socket Screw M6*20

—
(o]

Note: The filler part (13,14) is only

Filler Part

—
S

included for side mount application. M4 o Socket Saaw | WS

—
>~




